
   

 

   
 

Treatment Technology 
Review and Assessment 
Association of Washington Business 

Association of Washington Cities 

Washington State Association of Counties 
 
May 24, 2022 

  
 

  

   

 



Treatment Technology Review and Assessment 
  

 

 

This page is intentionally left blank. 





Treatment Technology Review and Assessment 
  

 

May 24, 2022 | i 

Table of Contents 

Executive Summary ...................................................................................................................................... 1 

1 Introduction .......................................................................................................................................... 8 

2 Derivation of the Baseline Study Conditions and Rationale for Selection of Effluent 
Limitations ......................................................................................................................................... 11 
2.1 Background ............................................................................................................................. 11 
2.2 Assumptions Supporting Selected Ambient Water Quality Criteria and Effluent 

Limitations ............................................................................................................................... 12 
2.2.1 Mercury ...................................................................................................................... 16 

2.3 Analytical Methods .................................................................................................................. 18 

3 Wastewater Characterization Description ......................................................................................... 22 
3.1 Summary of Wastewater Characterization .............................................................................. 22 
3.2 Baseline Wastewater Treatment Facility ................................................................................. 22 
3.3 Toxic Constituents ................................................................................................................... 23 

4 Treatment Approaches and Costs .................................................................................................... 24 
4.1 Constituent Removal – Literature Review ............................................................................... 24 

4.1.1 Arsenic ....................................................................................................................... 24 
4.1.2 Polycyclic Aromatic Hydrocarbons - Benzo(a)pyrene ................................................ 29 
4.1.3 Mercury ...................................................................................................................... 31 
4.1.4 Polychlorinated Biphenyls .......................................................................................... 34 

4.2 Unit Processes Evaluated ....................................................................................................... 36 
4.3 Unit Processes Selected ......................................................................................................... 41 

4.3.1 Baseline Treatment Process ...................................................................................... 44 
4.3.2 Advanced Treatment – Tertiary UF/RO ..................................................................... 46 
4.3.3 Advanced Treatment – Tertiary UF/GAC Alternative ................................................. 52 
4.3.4 Advanced Treatment – Tertiary UF/AOP/GAC .......................................................... 56 
4.3.5 Advanced Treatment – Tertiary UF/AOP/GAC/RO .................................................... 58 

4.4 Steady-State Mass Balance .................................................................................................... 60 
4.5 Adverse Environmental Impacts Associated with Advanced Treatment Technologies .......... 61 
4.6 Costs ....................................................................................................................................... 65 

4.6.1 Approach .................................................................................................................... 65 
4.6.2 Unit Cost Values ......................................................................................................... 66 
4.6.3 Net Present Value of Total Project Costs and Operations and Maintenance 

Cost in 2022 Dollars ................................................................................................... 68 
4.6.4 Unit Cost Assessment ................................................................................................ 70 

4.7 Pollutant Mass Removal .......................................................................................................... 78 
4.8 Sensitivity Analysis .................................................................................................................. 79 

5 Summary and Conclusions ............................................................................................................... 80 

6 References ........................................................................................................................................ 83 

7 Appendices ........................................................................................................................................ 90 
 

  



 
Treatment Technology Review and Assessment 
 

 

ii | May 24, 2022 

List of Tables 

Table 2-1. Summary of Effluent Discharge Toxics Limits ........................................................................... 15 
Table 2-2. Washington’s Water Quality Standards for Mercury .................................................................. 16 
Table 2-3. Proposed Methylmercury Human Health Criteria for Washington ............................................. 17 
Table 2-4. CFR Part 136 List of Approved Inorganic Test Procedures ...................................................... 18 
Table 2-5. CFR Part 136 List of Approved Test Procedures for Non-Pesticide Organic 

Compounds .................................................................................................................................... 19 
Table 2-6. Summary of Analytical Laboratory Techniques Standard Levels .............................................. 20 
Table 2-7. Currently Not Approved Analytical Methods Pending Future Decisions ................................... 21 
Table 2-8. Comparison of Analytical Laboratory Techniques Standard Levels and Water Quality 

Standards ....................................................................................................................................... 21 
Table 3-1. General Wastewater Treatment Facility Characteristics ........................................................... 22 
Table 4-1. Summary of Arsenic Removal Technologies1 ........................................................................... 25 
Table 4-2. Contaminants Removal Breakdown by Individual Unit Process ................................................ 39 
Table 4-3. Unit Processes Description for Each Alternative ....................................................................... 43 
Table 4-4. Brine Disposal Method Relative Cost Comparison .................................................................... 49 
Table 4-5. Energy Breakdown for Each Alternative (5 mgd design flow) ................................................... 63 
Table 4-6. Economic Evaluation Variables ................................................................................................. 67 
Table 4-7. Treatment Technology Total Project Costs in 2022 Dollars for a 5 mgd Facility ...................... 68 
Table 4-8. Treatment Technology Total Project Costs in 2022 Dollars for a 0.5 mgd Facility ................... 74 
Table 4-9. Treatment Technology Total Project Costs in 2022 Dollars for a 25 mgd Facility .................... 75 
Table 4-10. Pollutant Mass Removal by Contaminant for a 5 mgd Facility ................................................ 78 
Table 4-11. Unit Cost by Contaminant for a 5 mgd Facility Implementing Advanced Treatment 

using UF/RO .................................................................................................................................. 79 

List of Figures 

List of Appendices 

Appendix A. Unit Process Sizing Criteria ................................................................................................... A-1 
Appendix B. Greenhouse Gas Emissions Calculation Assumptions ......................................................... B-1 
  



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | iii 

Acronyms 

Acronym Definition 
AACE Association for the Advancement of Cost Engineering 
AOP advanced oxidation processes 
AWB Association of Washington Businesses 
BAC biological activated carbon 
BAP benzo(a)pyrene 
BRS 
BOD 

Brine Recovery System 
biochemical oxygen demand 

BTU British thermal unit 
CEPT Chemically-enhanced primary treatment 
cf cubic feet 
CIP clean in place 
CNT carbon nanotubes (CNTs) 
CRITFC Columbia River Inter-Tribal Fish Commission 
Ecology Washington Department of Ecology 
EPA U.S. Environmental Protection Agency 
FCR fish consumption rate 
g/day grams per day 
GAC granular activated carbon 
gal gallon 
gfd gallons per square foot per day 
GHG greenhouse gas 
gpd gallons per day 
gpm gallons per minute 
GWh giga watt hours 
HDR HDR Engineering, Inc. 
HHWQC human health water quality criteria 
HRT hydraulic residence time 
IPCC Intergovernmental Panel on Climate Change 
kg kilogram 
kWh/MG kilowatt-hours per million gallons 
lb pound 
MBR membrane bioreactor 
MCL maximum contaminant level 
MF microfiltration 
mgd million gallons per day 
mg/L milligrams per liter 
MMBTU million British thermal units 
MWh/d megawatt-hours per day 
NF nanofiltration 
ng/L nanograms per liter 
NPDES National Pollutant Discharge Elimination System 
NPV net present value 
O&M operations and maintenance 
ODEQ Oregon Department of Environmental Quality 
PAC powdered activated carbon 
PAH polycyclic aromatic hydrocarbons 
PCB polychlorinated biphenyls 
PE population equivalents 
PIX potable ion exchange 
ppm parts per million 



 
Treatment Technology Review and Assessment 
 

 

iv | May 24, 2022 

Acronym Definition 
RO reverse osmosis 
SDWA Safe Drinking Water Act 
sf square feet 
SGSP salinity gradient solar pond 
SRT solids retention time 
Study Partners Association of Washington Business/Association of Washington Cities and 

Washington State Association of Counties consortium 
TDS total dissolved solids 
TMDL total maximum daily load 
TSS total suspended solids 
UF ultrafiltration 
µg/L micrograms per liter 
USDA U.S. Department of Agriculture  
UV ultraviolet 
WAC Washington Administrative Code 
WAS waste activated sludge 
WLA waste load allocation 
WWTP wastewater treatment plant 
ZLD zero liquid discharge 

 



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | v 

This page is intentionally left blank. 

 





Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 1 

Executive Summary 
This study evaluated treatment technologies potentially capable of meeting the U.S 
Environmental Protection Agency (EPA) proposed human health water quality criteria 
(HHWQC) for the state of Washington (87 FR 19046, April 1, 2022). Through several 
Clean Water Act regulatory programs, promulgated water quality criteria influence the 
establishment of effluent limits in NPDES permits. HDR Engineering, Inc. (HDR) 
completed a literature review of potential technologies and an engineering review of the 
capabilities of those technologies to evaluate and screen candidate treatment methods 
for four pollutants: arsenic, benzo(a)pyrene (BAP), mercury, and polychlorinated 
biphenyls (PCBs). Four advanced treatment process trains were selected as alternatives 
to compare against an assumed existing baseline secondary treatment system 
commonly employed by industrial and municipal dischargers. These four alternatives 
included enhanced secondary treatment with ultrafiltration/reverse osmosis (UF/RO) and 
enhanced secondary treatment with ultrafiltration/granulated activated carbon (UF/GAC). 
Two additional alternatives included an advanced oxidation process (AOP) in a 
UF/AOP/GAC system and a UF/AOP/GAC/RO system to achieve additional pollutant 
removal. HDR developed capital costs, operating costs, and a net present value (NPV) 
for each alternative, including the incremental cost to implement improvements for an 
existing secondary treatment facility. 

Currently, there are no known commercial, industrial, or municipal facilities that treat to 
the low concentration levels of the proposed HHWQC and anticipated effluent limits that 
are under consideration. Based on the literature review, research, effluent monitoring 
reports, and reports from bench scale studies, the following conclusions can be made 
from this study: 

• Revised HHWQC based on EPA’s proposed Human Health Criteria for 
Washington (Federal Register 2022) will result in very low water quality criteria 
for toxic constituents. 

• There are limited “proven” technologies available for NPDES permittees to meet 
required effluent quality limits that would be derived from revised HHWQC. 

o Current secondary wastewater treatment facilities provide high degrees 
of removal for toxic constituents; however, they are not capable of 
compliance with water quality-based National Pollutant Discharge 
Elimination System (NPDES) permit effluent limits derived from the 
proposed HHWQC. 

o Advanced treatment technologies have been investigated and candidate 
process trains have been conceptualized for toxics removal. 

 Advanced wastewater treatment technologies may enhance 
toxics removal rates; however, they will not be capable of 
achieving an effluent limit at the level of EPA’s proposed HHWQC 
for total PCB of 7E-06 ug/l (water and organisms). The lowest 
levels achieved based on the literature review were between 



 
Treatment Technology Review and Assessment 
 

 

2 | May 24, 2022 

<0.00001 and 0.0002 µg/L, two orders-of-magnitude greater than 
the proposed HHWQC of 0.000007 µg/L. 

 Achieving an effluent concentration at the current HHWQC for 
inorganic arsenic of 0.018 µg/L (water and organism) is 
questionable, even for the most elaborate treatment process 
trains, because little performance data is available from facilities 
operating at these low concentrations. Most treatment technology 
performance information available in the literature is based on 
drinking water treatment applications targeting a much higher 
Safe Drinking Water Act (SDWA) Maximum Contaminant Level 
(MCL) of 10 µg/L. Data from a confidential demonstration project 
using UF/RO/AOP shows performance to the same order-of-
magnitude at <0.036 µg/L versus the HHWQC 0.018 µg/L. It is 
possible this demonstration project is producing effluent near the 
proposed HHWQC for inorganic arsenic, however data to 
evaluate full technical and economic feasibility for this 
demonstration project was not available.  

 The existing HHWQC for mercury is a fish tissue-based limit of 
0.3 mg/kg (organism only). Science-based and site-specific 
factors must be employed to convert this tissue-based limit to a 
water column concentration. The range of potential water column 
concentrations for methylmercury associated with EPA’s 0.03 
mg/kg fish tissue concentration are lower than the approved 
analytical methods in 40 CFR part 136 for Method 1631E with a 
quantitation level of 0.0005 µg/L. Consequently, treatment 
facilities would need to target non-detectable levels of effluent 
mercury less than 0.0005 µg/L.  Achieving this concentration for 
mercury in effluent appears unlikely. 

 Achieving an effluent concentration at the EPA proposed 
[...]
method detection limit (MDL) of 0.00005 µg/L. Detection level or detection limit means the minimum concentration of an analyte (substance) that can be measured and reported 
with a 99 percent confidence that the analyte concentration is greater than zero as determined by the procedure given in 40 CFR part 136, Appendix B. The quantitation level, also 
known as minimum level of quantitation (ML), is the lowest level at which the entire analytical system must give a recognizable signal and acceptable calibration point for the 
analyte. It is equivalent to the concentration of the lowest calibration standard, if the laboratory has used all method-specified sample weights, volumes, and cleanup procedures. 
Therefore, while the report lists a level below the ML for UF membranes, the ML is the minimum value that is considered a reliable measurement, and the value of 0.00014 µg/L 
should be understood to indicate that there was 99 percent confidence that there was a greater than zero mercury level, but not taken as a reliable measurement. Hence the value 
from MF of 0.0055 is a value that can be considered potentially reliable. Additionally, Mercury removal was operating pressure dependent, with higher operating pressure generally 
resulting in poorer removal of mercury. Note that these were bench-scale test results, not full-scale plant results. 

g. Brown and Lester, 1979. Adsorption of mercury is a hypothesized removal mechanism. Note that operating SRT for the activated sludge process was not specified. 
h. Olujimi et al., 2012. Note that operating SRT for the activated sludge process was not specified. 
i. Pettine et al., 1999. Note this is for lab conditions, not WWTP performance. 
j. Andrianisa et al., 2008. Bench-scale study, not WWTP performance. 
k. Bolzonella et al., 2010 
l. UF/NF/ and RO all produced mercury levels of <0.0013 µg/L 
m. Ecology 2010 
n. Data from a confidential demonstration project facility using UF/RO/AOP. The filtration process includes MF and UF in parallel, after which the filtrate from each is combined. 

Degree of removal from each individual process cannot be determined as only influent and final effluent samples were taken for arsenic. 
o. Ning, 2002 
p. Light, 1981 
q. Bhattacharyya et al., 1987 
r. Ghosh et al., 1999 
s. EPA, 2007 
t. Hollerman et al., 1999 
u. City of Coeur d’Alene 



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 41 

4.3 Unit Processes Selected 
The key conclusion from the literature review was that there is limited, to no evidence, 
that existing treatment technologies are capable of simultaneously meeting all four of the 
revised standards for the toxics under consideration. Advanced treatment using RO or 
GAC is expected to provide the best overall removal of the constituents of concern. It is 
unclear whether these advanced technologies can meet revised effluent limits based on 
HHWQC, however these processes may achieve the best effluent quality of the 
technologies reviewed. This limitation in the findings is based on a lack of an extensive 
dataset on treatment removal effectiveness in the technical literature for the constituents 
of interest at the low levels relevant to the proposed criteria, which approach or exceed 
the limits of reliable removal performance for the technologies and analytical methods. 
As Table 4-2 highlights, certain unit processes are capable of removing a portion, or all, 
of an individual constituent in each technology. The removal performance for each 
constituent will vary from facility to facility and require a site-specific, detailed evaluation 
because the proposed criteria are for such low concentrations. In some cases, a facility 
may only have elevated concentrations of a single constituent of concern under 
consideration in this study. In other cases, a discharger may have elevated 
concentrations of the four constituents identified in this study, as well as others not 
identified in this study, but subject to revised water quality criteria. This effort is intended 
to describe a planning level concept of what treatment processes are required to comply 
with discharge limits for all four constituents. Based on the literature review of unit 
processes above, four different treatment trains were developed for the analysis that are 
compared against a baseline of secondary treatment as follows: 

• Baseline: Conventional secondary treatment is the baseline that is most 
commonly employed nationwide at wastewater treatment plants. A distinguishing 
feature for this treatment is the short solids retention time (SRT) (<4 days) in 
activated slugged that is focused on removal of BOD with minimal removal of the 
toxic constituents of concern in this study. 

• Advanced Treatment – UF/RO: This alternative builds on baseline treatment with 
the implementation of a longer SRT (>8 days) and the addition of UF and RO. 
The longer SRT removes not only BOD, but it also has the capacity to remove 
nutrients and a portion of the toxic constituents of concern. This alternative 
requires a RO brine management strategy which will be discussed in sub-
sections below.  

• Advanced Treatment – UF/GAC: This alternative provides a different approach to 
advanced treatment by using GAC and avoiding the RO reject brine water 
management concern. Similar to the UF/RO process, this alternative 
incorporates the longer SRT (>8 days) with the capacity to remove BOD, 
nutrients, and a portion of the toxic constituents of concern. As a result, the 
decision was made to develop costs for advanced treatment options using both 
RO and GAC. 

• Advanced Treatment – UF/AOP/GAC: This alternative provides an additional 
step to advanced treatment with UF/GAC to further enhance effluent quality by 



 
Treatment Technology Review and Assessment 
 

 

42 | May 24, 2022 

including AOP to break down PCBs and PAH prior to filtration with GAC. Similar 
to the UF/GAC and UF/RO process options, this alternative includes the longer 
SRT (>8 days) with the capacity to remove BOD, nutrients, and a portion of the 
toxic constituents of concern.  

• Advanced Treatment – UF/AOP/GAC/RO: This alternative provides two 
additional steps to advanced treatment with UF/GAC to enhance effluent quality 
even further by including AOP to break down PCBs and PAH prior to filtration 
with GAC by adding a final step with RO. Similar to the UF/GAC and UF/RO 
processes, this alternative also includes the longer SRT (>8 days) with the 
capacity to remove BOD, nutrients, and a portion of the toxic constituents of 
concern.  

The process flowsheets for each alternative are presented in Figure 4-3 to Figure 4-7, 
beginning with the baseline secondary treatment process in Figure 4-3, followed by the 4 
advanced treatment alternatives. Table 4-3 presents a summary of unit process 
descriptions for the individual elements of each alternative treatment process train. 
Appendix A presents a summary of the sizing criteria for each of the unit treatment 
processes. 



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 43 

Table 4-3. Unit Processes Description for Each Alternative 
Unit Process Baseline Advanced 

Treatment – 
UF/GAC 

Advanced Treatment – 
UF/AOP/GAC 

Advanced 
Treatment – UF/RO 

Advanced Treatment – 
UF/AOP/GAC/RO 

Influent Flow 5 mgd 

CEPT; Optional -- Metal salt addition (alum) upstream of primaries 

Activated Sludge • HRT: 4 hrs. 
• Short SRT: 

<8 days 

• HRT: 9 hrs. (Requires more tankage than the Baseline) 
• Long SRT: >8 days (Requires more tankage than the Baseline) 
 

Secondary Clarifiers Hydraulically Limited 

Ultrafiltration (UF) -- Membrane Filtration to Remove Particles, Bacteria, Viruses, and some Colloids 

AOP -- -- Breaks down PCBs and 
BAPs 

-- Breaks down PCBs and BAPs 

Reverse Osmosis (RO) -- -- RO treats 50% of flow to remove metals and 
dissolved constituents. Sending 50% of flow 
through the RO and blending it with the balance of 
plant flows ensures a stable, non-corrosive, non-
toxic discharge. 

Reverse Osmosis  
Brine Reject Mgmt 

-- -- Several Options (All Energy or Land Intensive) 

Granular Activated 
Carbon (GAC) 

-- Removes Dissolved Constituents -- Removes Dissolved 
Constituents 

Disinfection Not shown to remove any of the constituents 



 
Treatment Technology Review and Assessment 
 

 

44 | May 24, 2022 

 

4.3.1 Baseline Treatment Process 
A flowsheet of the baseline treatment process is provided in Figure 4-3. The baseline 
treatment process assumes the current method of treatment commonly employed by 
wastewater dischargers. For this process, water enters the headworks and undergoes 
primary treatment, followed by conventional activated sludge (short SRT) and 
disinfection. The excess solids wasted from the activated sludge process are thickened, 
followed by mixing with primary solids prior to entering the anaerobic digestion process 
for solids stabilization. The digested biosolids are dewatered to produce a cake and 
hauled off-site. Since the exact process for each facility in Washington is unique, this 
secondary treatment process was used to establish the baseline capital and O&M costs. 
The baseline costs will be compared against the advanced treatment alternatives to 
illustrate the magnitude of the increased costs and environmental impacts. 



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 45 

 

 

 

Figure 4-3. Baseline Flowsheet – Conventional Secondary Treatment 
 



 
Treatment Technology Review and Assessment 
 

 

46 | May 24, 2022 

4.3.2 Advanced Treatment – Tertiary UF/RO 
A flowsheet for the advanced treatment Tertiary UF/RO alternative is provided in Figure 
4-4. This alternative builds on the baseline secondary treatment facility, whereby the 
SRT is increased in the activated sludge process, and UF and RO are added prior to 
disinfection and discharge. The solids treatment train does not change with respect to 
the baseline. Additionally, a brine management strategy must be included for RO reject.   

The longer SRT in an activated sludge plant provides the following benefits: 

• Lower effluent BOD and TSS discharge load 

• Higher removal of recalcitrant constituents and heavy metals 

• Improved water quality and benefit to downstream users 

• Less downstream algal growth 

• Reduced receiving water dissolved oxygen demand due to ammonia removal 

• Reduced ammonia discharge loads, which is toxic to several aquatic species 

• Improved water quality for habitat, especially as it relates to biodiversity and 
eutrophication 

• Secondary clarifier effluent more conditioned for filtration and disinfection 

• Greater process stability from the anaerobic/anoxic zones serving as a selector 

The RO process concentrates contaminants into a smaller volume reject stream. 
Disposing of the RO reject stream can be challenging because of the potentially large 
volume of water involved and the concentration of contaminants contained in the brine. 
For reference, a 5 mgd process wastewater flow might result in 1 mgd of brine reject 
requiring further management. The available treatment/handling options for RO reject are 
as follows: 

• Brine Recovery Systems 

• Surface water discharge 

• Ocean discharge 

• Haul and discharge to coastal location for ocean discharge 

• Sewer discharge 

• Deep well injection  

• Evaporate in a pond 

• Solar pond concentrator 

Many of the RO brine reject management options above result in returning the dissolved 
solids to a “water of the state” such as surface water, groundwater, or marine waters. 
Past rulings in Washington State have indicated that once pollutants are removed during 
treatment they are not to be re-introduced to a water of the state. As a result, these 



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 47 

methods for disposal were not considered viable options for management of RO reject 
water in Washington. 

Membrane filtration is a proven technology demonstrated over 35 years of operations. 
The key technical and operational challenges associated with the tertiary add-on 
membrane filtration units are as follows: 

• Membrane durability is dependent on feed water quality. The feed water quality is 
facility specific. 

• Membranes are sensitive to particles, so upstream screening is critical. The 
newer generations of membranes have technical specifications that require a 
particular screen size. 

• Membrane area requirements may be based on peak flows as water must pass 
through the membrane pores. Additionally, membranes struggle with variable 
hydraulic loading. Flow equalization upstream can greatly reduce the required 
membrane surface area and provide uniform membrane loading. Flow 
equalization was assumed for this analysis, however, at certain plants, flow 
equalization may not be possible and the cost for UF, AOP, GAC, and RO 
systems will increase significantly as a result. 

• Membrane tanks can exacerbate foam related issues from the upstream 
biological process. Foam entrapment in the membrane tank from the upstream 
process can reduce membrane filtration capacity and in turn result in a plant-wide 
foam accumulation problem. 

• Reliable access to the membrane modules is key to practical operation and 
maintenance. Once the automated programmable logical control (PLC) system is 
functioning properly, overall maintenance requirements for sustained membrane 
operation are relatively modest.   

• Membranes are maintained through frequent membrane relaxation, or back 
pulses, combined with a periodic deep chemical clean in place (CIP) process. 

• Sizing of membrane filtration facilities is governed by hydraulic flux. Municipal 
wastewater applications are typically based on flux rates that range from about 
20 to 40 gallons per square foot per day (gfd) under average annual conditions. 
The flux associated with industrial applications is wastewater specific. 

 Brine Recovery System 
A Brine Recovery System (BRS) produces little or no liquid brine residual, but rather 
leaves a dried residual salt material or low moisture content cake solids to be disposed of 
in some way. This process improves the water recovery of the RO system by reducing 
the volume of brine that must be treated and disposed of in some manner. BRS options 
include intermediate treatment, thermal-based technologies, pressure driven membranes 
electric potential driven membranes, and other alternative approaches.   



 
Treatment Technology Review and Assessment 
 

 

48 | May 24, 2022 

 Summary 
There are many techniques which can be used to manage reject brine water associated 
with RO treatment. The selection of an appropriate alternative is primarily governed by 
geography and local constraints. A comparison of the various brine management 
methods and relative potential costs are provided in Table 4-4. 



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 49 

Table 4-4. Brine Disposal Method Relative Cost Comparison 
Disposal 
Method 

Description Relative 
Capital 

Cost 

Relative 
O&M Cost 

Comments 

Brine 
Recovery 
System (BRS) 

Further 
concentrates 
brine reject for 
further 
downstream 
processing 

High High This option is preferred as an 
intermediate step. This rationale is based 
on the reduction in brine reject volume to 
handle following BRS: RO reject stream 
volume is reduced on the order of 50-
90%. 

Surface Water 
Discharge 

Brine discharge 
directly to 
surface water. 
Requires an 
NPDES permit. 

Lowest Lowest Capital and O&M costs are heavily 
dependent on the distance from brine 
generation point to discharge. Not a 
viable option given that brine contains 
constituents to be removed from surface 
waters. 

Ocean 
Discharge 

Discharge 
through a deep 
ocean outfall. 
Requires an 
NPDES permit. 

Medium Low Capital cost depends on location and 
availability of existing deep water outfall, 
or viability of permitting a new marine 
outfall. 

Sewer 
Discharge 
[...]
http://www.ingentaconnect.com/content/jws/jctb
https://www.epa.gov/sites/default/files/2015-08/documents/treat_tech_mercury_542r07003.pdf
https://www.epa.gov/sites/default/files/2015-08/documents/treat_tech_mercury_542r07003.pdf
https://www.epa.gov/sites/default/files/2015-09/documents/method_1668c_2010.pdf
https://www.epa.gov/sites/default/files/2015-09/documents/method_1668c_2010.pdf
https://www.epa.gov/egrid
https://www.epa.gov/sites/default/files/2016-11/documents/cwa_effective_criteria_11_2_16_508c.pdf
https://www.epa.gov/sites/default/files/2016-11/documents/cwa_effective_criteria_11_2_16_508c.pdf


 
Treatment Technology Review and Assessment 
 

 

88 | May 24, 2022 

Group, Inc. Washington, DC: Office of Water, Office of Science and Technology. Available 
from EPA’s web site: https://www.epa.gov/system/files/documents/2021-08/life-cycle-nutrient-
removal.pdf. 

U.S. Environmental Protection Agency (EPA). 2022. “Emissions & Generation Resource Integrated 
Database (eGRID), 2020” Washington, DC: Office of Atmospheric Programs, Clean Air 
Markets Division. Available from EPA’s eGRID web site: https://www.epa.gov/egrid. 

U.S. Environmental Protection Agency (EPA). 2022a. Water Quality Standards for Surface Waters of 
the State of Washington. January 4, 2022. Water Quality Standards for Surface Waters of 
the State of Washington (epa.gov) Accessed March 2022. 

U.S. Environmental Protection Agency (EPA). 2022b. PCB Congeners by Low-Resolution GC-MS-
Method 1628 (Not Yet Approved). Clean Water Act Analytical Methods. PCB Congeners by 
Low-Resolution GC-MS - Method 1628 (Not yet approved) | US EPA Accessed March 2022. 

Valkova, T.; Parravicinia, V.; Saracevic, E.; Tauber, J.; Svardal, K.; Krampe, J. (2021). A method to 
estimate the direct nitrous oxide emissions of municipal wastewater treatment plants based on 
the degree of nitrogen removal. Journal of Environmental Management, 279: 1-10. 

Verma, B.; Chandrajit, B. 2019. Surface modification of one-dimensional Carbon Nanotubes: A 
review for the management of heavy metals in wastewater. Environmental Technology & 
Innovation, 17. 

Wang, L.; Liu, X.; Lee, D.-J.; Tay, J.-H.; Zhang, Y.; Wan, C.-L.; Chen, X.-F. (2018) Recent advances 
on biosorption by aerobic granular sludge. Journal of Hazardous Materials, 357: 253-270. 

Water Environment Federation. 2009. Design of Municipal Wastewater Treatment Plants, WEF 
Manual of Practice 8, Fourth Edition, ASCE Manuals and Reports on Engineering Practice No. 
76, Volume 1. Alexandria, VA. 

Water Environment Research Foundation (WERF). 2012. Demonstration of Membrane Zero Liquid 
Discharge for Drinking Water Systems, A Literature Review. WERF5T10. 

Water Environment Research Foundation (WERF). 2011. Striking the Balance Between Nutrient 
Removal in Wastewater Treatment and Sustainability. NUTR1R06n. 

WesTech brochure. Victorville case study. Vendor Brochure. 

Williams, M. 2003. A Review of Wastewater Treatment by Reverse Osmosis. White paper 

Worou, C.N.; Chen, Z.-L.; Bacharou, T. 2021. Arsenic removal from water by nanofiltration 
membrane: potentials and limitations. Water Practice & Technology, 16(2): 291-319. 

Yerushalmi, L., Nefil, S., Hausler, R., and Guiot, S. 2006. Removal of pyrene and benzo(a)pyrene 
from contaminated water by sequential and simultaneous ozonation and biotreatment. Water 
Environment Research, 78(11): 2286-2292. 

Yu, D.N.; Macawile, M.C.A.;, Abella, L.C.; Gallardo, S.M. 2011. Degradation of polychlorinated 
biphenyls in aqueous solutions after UV-peroxide treatment: Focus on toxicity of effluent to 
primary producers. Ecotoxicology and Environmental Safety, 74(6): 1607-1614. 

Zeng, Y., Hong, A., and Wavrek, D. 2000. Integrated chemical-biological treatment of 
benzo[a]pyrene. Environmental Science and Technology, 34(5): 854–862. 

 

https://www.epa.gov/system/files/documents/2021-08/life-cycle-nutrient-removal.pdf
https://www.epa.gov/system/files/documents/2021-08/life-cycle-nutrient-removal.pdf
https://www.epa.gov/egrid
https://www.epa.gov/sites/default/files/2014-12/documents/wawqs.pdf?VersionId=33uPFQCzMT0qLT_JhGFSwNW2QFD9y_9A
https://www.epa.gov/sites/default/files/2014-12/documents/wawqs.pdf?VersionId=33uPFQCzMT0qLT_JhGFSwNW2QFD9y_9A
https://www.epa.gov/cwa-methods/pcb-congeners-low-resolution-gc-ms-method-1628-not-yet-approved
https://www.epa.gov/cwa-methods/pcb-congeners-low-resolution-gc-ms-method-1628-not-yet-approved
javascript:;
javascript:;
javascript:;
http://pubs.acs.org/action/doSearch?action=search&author=Zeng%2C+Y&qsSearchArea=author
http://pubs.acs.org/action/doSearch?action=search&author=Hong%2C+P+K+A&qsSearchArea=author
http://pubs.acs.org/action/doSearch?action=search&author=Wavrek%2C+D+A&qsSearchArea=author


Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 89 

 

This page is intentionally left blank. 



 
Treatment Technology Review and Assessment 
 

 

90 | May 24, 2022 

7 Appendices 
 

Appendix A - Unit Process Sizing Criteria 

Appendix B - Greenhouse Gas Emissions Calculation Assumptions  
  



Treatment Technology Review and Assessment 
  

 

May 24, 2022 | 91 

 

This page is intentionally left blank. 

 





Treatment Technology Review and Assessment 
  

 

A-1 | May 24, 2022 

Appendix A. Unit Process Sizing Criteria 
Table A-1. Unit Processes Sizing Criteria for Each Alternative 

Unit Process Units Baseline 
Treatment 

Advanced 
Treatment Comment 

Influent Pumping 
Station mgd 15 15 Sized for Peak Hour Flow 

Screening mgd 15 15 Sized for Peak Hour Flow 
Grit mgd 15 15 Sized for Peak Hour Flow 
Ferric Dose for 
CEPT (optional) mg/L 20 20 This is the metal salt upstream of the 

primaries 

Primary Clarifiers gpd/sf 1,000/200
0 1,000/2000 

1,000 is for Average Annual; 2,000 is for 
Peak Hour. Peak Hour controls for the 
flows in this report 

Primary Solids 
Pumping Station mgd 6.25 6.25 

Sized for the solids produced from 
clarifiers at an influent Maximum Month 
Flow (6.25 mgd) 

Aeration System 
Oxygen Uptake 
Rate (OUR) 

mg/L/hr 30 30 

Average annual OUR is used in tandem 
with mixed liquor to determine the 
required aeration basin volume (the 
limiting parameter governs the activated 
sludge basin volume) 

Aeration Basin 
Mixed Liquor mg/L 1,250 2,500 

Average annual mixed liquor is used in 
tandem with OUR (see previous row) to 
determine the required aeration basin 
volume (the limiting parameter governs 
the activated sludge basin volume) 

Secondary 
Clarifiers Hydraulic 
Loading 

gpd/sf 1200 1200 Applied to Peak Hour Flow, as clarifiers 
governed by hydraulic loading rate 

Return Activated 
Sludge (RAS) 
Pumping Station 

mgd 6.25 6.25 RAS must have capacity to meet 100% 
influent Max Month Flow 

Waste Activated 
Sludge (WAS) 
Pumping Station 

mgd 6.25 6.25 
Sized for the solids produced from 
clarifiers at the Maximum Month Flow 
(6.25 mgd) 

Flow Equalization 
Tank mgd -- 6.25 

EQ tank sized to trim any flow between 
Max Month Flow (6.25 mgd) and Peak 
hour flow (15 mgd) down to Max month 
flow 

Alum Addition pre 
UF mg/L -- 20 at Average Annual Flow 

Ultrafiltration (UF) 
Flux 

gallon per 
square 
foot per 
day (gfd) 

-- 25 At Average annual Flow 

Pre-RO Chlorine 
Feed mg/L -- 1 At Maximum Month Flow 



 
Treatment Technology Review and Assessment 
 

 

May 24, 2022 | A-2 

Unit Process Units Baseline 
Treatment 

Advanced 
Treatment Comment 

Reverse Osmosis 
(RO) 

gallon per 
square 
foot per 
day (gfd) 

-- 10 At Average Annual Flow 

RO Reject % -- 20 
This represents the percentage of feed 
flow that is rejected as brine and used to 
size the Brine Recovery System 

GAC Pump Station mgd -- 6.25 Sized for Maximum Month Flow 

GAC Pressure 
Filters 

Empty 
Bed 

Contact 
Time 

(minutes) 

-- 25  

GAC Pressure 
Filters mgd -- 6.25 Sized for Maximum Month Flow 

GAC Spent Media 
Storage MG -- Volume of 

Filters Equal to the volume of all filters 

GAC Virgin Media 
Storage MG -- Volume of 

Filters Equal to the volume of all filters 

Chlorination Dose mg/L 10 10 At Peak Hour Flow (15 mgd) 
Chlorination 
Storage Capacity days 14 14 At Average Annual Conditions 

Chlorine Contact 
Tank min 15 15 This is for Peak Hour conditions. 

Dechlorination 
Dose mg/L 10 10 At Peak Hour Flow (15 mgd) 

Dechlorination 
Storage Capacity days 14 14 At Average Annual Conditions  

Gravity Thickener mgd 6.25 6.25 
Sized for the WAS Flow from Secondary 
clarifiers at Maximum Month Flow (6.25 
mgd) 

Sludge Holding 
Tank days 2 2 

Sized for total sludge flow from Primary 
and Secondary Clarifiers at Max Month 
Flow (6.25 mgd) 

Anaerobic 
Digestion 

Hydraulic 
residence 
time (HRT 

days) 

18 18 This is for average annual conditions 

Dewatering 
Centrifuge gpm 12 13 

Sized based on solids produced from 
Anaerobic Digestion at Maximum Month 
Flows 

gpd=gallons per day; sf=square feet; gpm=gallons per minute 
 



Treatment Technology Review and Assessment 
  

 

B-1 | May 24, 2022 

Appendix B. Greenhouse Gas Emissions Calculation 
Assumptions 

The steady state mass balance results were used to calculate GHG emissions. The 
assumptions used to convert between energy demand, chemical demand and 
production, as well as biologically-mediated gases (i.e., CH4 and N2O) and GHG 
emissions are provided in Table B-1. Methane and nitrous oxide emissions are included 
as they are thought to dominate direct carbon footprint emissions from wastewater 
treatment plants (Valkova et al., 2021). The assumptions are based on EPA (2020) 
values for energy production, the latest monitoring trends on N2O emissions (Valkova et 
al., 2021), Intergovernmental Panel on Climate Change (IPCC) (2006; 2013; 2019) for 
conversions and fugitive CH4 emissions, and various resources for chemical production 
and hauling from production to the wastewater treatment plant (WWTP). N2O emissions 
benchmarking in wastewater is hindered by non-standard reporting (Vasilaki et al, 2019). 
Rather than rely on theoretical methods, data from on-site N2O measurements was used 
(Valkova et al., 2021). While there is more confidence in the data for on-site 
measurements, this is an area with potential for considerable variability from plant to 
plant as the on-site data measurements is limited. The data collected to date suggests 
that N2O emissions potential is inversely related to total nitrogen load reduction across 
the treatment plant. Additionally, the biogas produced during anaerobic digestion that is 
used as a fuel source is converted to energy with MOP8 (WEF 2009) recommended 
waste-to-energy values. 

Table B-1. Greenhouse Gas Emissions Assumptions 
Parameters Units Value Source 

N2O to CO2 Conversion lb CO2/lb N2O 265 IPCC, 2013 

CH4 to CO2 Conversion lb CO2/lb CH4 28 IPCC, 2013 

Energy Production    

CO2 lb CO2/MWh 211.9 USEPA (2020) 

N2O lb N2O/MWh 0.003 USEPA (2020) 

CH4 lb CO2/MWh 0.020 USEPA (2020) 

Sum Energy Production lb CO2/MWh 213.3 USEPA (2020) 

GHGs per BTU Natural Gas    

CO2 lb CO2/MMBTU 
Natural Gas 117 USEPA (2014) 

N2O lb N2O/MMBTU 
Natural Gas 0.0002 USEPA (2014) 

CH4 lb CH4/MMBTU 
Natural Gas 0.0022 USEPA (2014) 

Sum Natural Gas lb CO2/MMBTU 
Natural Gas 117.1 USEPA (2014) 



 
Treatment Technology Review and Assessment 
 

 

May 24, 2022 | B-2 

Parameters Units Value Source 

Non-BNR N2O Emissions 
% Mass N2O/ 
Mass influent 
Total Nitrogen  

1.4% Valkova et al. (2021)  

BNR N2O Emissions 
% Mass N2O/ 
Mass influent 
Total Nitrogen  

1.0% Valkova et al. (2021) 

CH4 Emissions (from Liquid 
Stream; excludes digestion) g CH4/g BOD 0.03 IPCC (2019) 

Biogas Purity % Methane 65 WEF, 2009 

Biogas to Energy BTU/cf CH4 550 WEF, 2009 

Digester Gas to Electrical Energy 
Transfer Efficiency % 32 HDR Data 

Chemical Production    

Alum lb CO2/lb Alum 0.28 SimaPro 6.0 - BUWAL250, Eco-
indicator 95 

Polymer lb CO2/lb 
Polymer 1.18 Owen (1982) 

Sodium Hypochlorite lb CO2/lb Sodium 
Hypochlorite 1.07 Owen (1982) 

Sodium Bisulfite lb CO2/lb Sodium 
Bisulfite 1.19 City of Winnipeg (2012) 

Hydrogen Peroxide 
lb CO2/lb 
Hydrogen 
Peroxide 

1.19 USEPA (2017) 

Building Energy Efficiency kBTU/sf/yr 62 Median for the various listed 
buildings (Energy Star (2021)) 

Hauling Distance  -  

Local miles 100 - 

Hauling Emissions    

Fuel Efficiency miles per gallon 8  

CO2 kg CO2/gal diesel 10.2 CA Climate Action Registry 
Reporting Tool (2008) 

N2O kg N2O/gal diesel 0.0001 CA Climate Action Registry 
Reporting Tool (2008) 

CH4 kg CH4/gal diesel 0.003 CA Climate Action Registry 
Reporting Tool (2008) 

Sum Hauling Fuel kg CO2/gal diesel 10.2 CA Climate Action Registry 
Reporting Tool (2008) 

GWh = Giga Watt Hours 



Treatment Technology Review and Assessment 
  

 

B-3 | May 24, 2022 

MWh = Mega Watt Hours 
MMBTU = Million British Thermal Units 
BTU = British Thermal Unit 
PE = Population Equivalents 
kBTU/sf/yr = 1,000 British Thermal Units per Square Foot per Year 
cf = cubic feet 
lb = pound 
kg = kilogram 
gal = gallon 
  



 
Treatment Technology Review and Assessment 
 

 

May 24, 2022 | B-4 

 

This page is intentionally left blank. 
 


	Executive Summary
	1 Introduction
	2 Derivation of the Baseline Study Conditions and Rationale for Selection of Effluent Limitations
	2.1 Background
	2.2 Assumptions Supporting Selected Ambient Water Quality Criteria and Effluent Limitations
	2.2.1 Mercury
	Methylmercury Criteria
	Translation of Mercury Criteria


	2.3 Analytical Methods

	3 Wastewater Characterization Description
	3.1 Summary of Wastewater Characterization
	3.2 Baseline Wastewater Treatment Facility
	3.3 Toxic Constituents

	4 Treatment Approaches and Costs
	4.1 Constituent Removal – Literature Review
	4.1.1 Arsenic
	Review of Specific Technologies for Arsenic Removal
	Coagulation plus Settling or Filtration
	Softening (with lime)
	Adsorption processes
	Ion Exchange
	Nanofiltration and Reverse Osmosis

	Summary of Arsenic Technologies

	4.1.2 Polycyclic Aromatic Hydrocarbons - Benzo(a)pyrene
	Benzo(a)pyrene During Biological Treatment
	Methods to Enhance Biological Treatment of Benzo(a)pyrene
	Removal of Benzo(a)pyrene from Drinking Water
	Activated Carbon and Biochar
	Reverse Osmosis and Nanofiltration

	Summary of Benzo(a)pyrene Technologies

	4.1.3 Mercury
	Summary of Mercury Technologies

	4.1.4 Polychlorinated Biphenyls
	Summary of PCB Technologies


	4.2 Unit Processes Evaluated
	4.3 Unit Processes Selected
	4.3.1 Baseline Treatment Process
	4.3.2 Advanced Treatment – Tertiary UF/RO
	Brine Recovery System
	Summary

	4.3.3 Advanced Treatment – Tertiary UF/GAC Alternative
	4.3.4 Advanced Treatment – Tertiary UF/AOP/GAC
	4.3.5 Advanced Treatment – Tertiary UF/AOP/GAC/RO

	4.4 Steady-State Mass Balance
	4.5 Adverse Environmental Impacts Associated with Advanced Treatment Technologies
	4.6 Costs
	4.6.1 Approach
	4.6.2 Unit Cost Values
	4.6.3 Net Present Value of Total Project Costs and Operations and Maintenance Cost in 2022 Dollars
	4.6.4 Unit Cost Assessment
	Advanced Treatment – Tertiary UF/RO
	Advanced Treatment – Tertiary UF/GAC
	Advanced Treatment – Tertiary UF/AOP/GAC
	Advanced Treatment – Tertiary UF/AOP/GAC/RO
	Incremental Treatment Cost


	4.7 Pollutant Mass Removal
	4.8 Sensitivity Analysis

	5 Summary and Conclusions
	6 References
	7 Appendices
	Appendix A. Unit Process Sizing Criteria
	Appendix B. Greenhouse Gas Emissions Calculation Assumptions


